
 
 
 
 

 
SURFACE WATER ANALYTICAL TOOL (SWAT) 
VERSION 1.1 
PROGRAM DESCRIPTION AND ASSUMPTIONS 
 

 
STANDARDS AND RISK REDUCTION BRANCH 
STANDARDS AND RISK MANAGEMENT DIVISION 
OFFICE OF GROUND WATER AND DRINKING WATER 
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
WASHINGTON, D.C. 
 

 
NOVEMBER 2000 
 

 
 

 
 
 
 
 
 
 
 

MALCOLM PIRNIE, INC. 
 

432 N. 44th Street, Suite 400 
Phoenix, AZ 85008 

 
11832 Rock Landing Drive, Suite 400 

Newport News, Virginia 23606 
 
 

Prepared under Cadmus Group, Inc. Contract 68-C-99-206 
Work Assignment 1-05  



1032078  November 2000 
i 

TABLE OF CONTENTS 
 

 
Section Page No. 
 
1.0 BACKGROUND 

1.1  Objectives 1 

   

2.0 PROGRAM DESCRIPTION 
[...]
parameters (especially DBPs) upon compliance with a given set of user-
defined disinfection and DBP compliance criteria.  

 
As discussed later, SWAT addresses the above items through different run modes.  
 

2.0 PROGRAM DESCRIPTION 
 
2.1 SWAT Structure 

SWAT has four major components (as shown in Figure 2-1): 
1. Database:  The database which holds both inputs and outputs of the SWAT 

program is the ICR Auxiliary Database 8 (AUX8), a Microsoft Access 
database.  Inputs include raw water quality, treatment process data, and 
distribution system detention times.  Outputs consist of the treatment 
technology at compliance, resulting treated water quality, and modified 
process train data.   

 
2. Decision Tree Program: This element of SWAT determines what treatment 

technologies in the decision tree are applied to a given plant and how that 



1032078  November 2000 
2 

plant is modified by implementation of each technology.  The decision tree 
program receives inputs from AUX8 and the User Interface, modifies 
treatment plants based on the decision tree, calls upon the Water Treatment 
Plant Model (see next bullet item) to calculate treated water quality 
parameters, and sends outputs back to the AUX8 database. 

 
3. Water Treatment Plant Model (WTP Model):  This is the main predictive 

component of SWAT.  The WTP Model generates treated water quality 
predictions (of inorganic and organic parameters, including DBPs and 
disinfection performance) for a water treatment process train.  Many of the 
main predictive modules of the WTP Model were calibrated using ICR data. 

 
4. User Interface:  This is a Windows-based interface that enables the user to 

specify the disinfection and DBP criteria as well as numerous other 
assumptions for a SWAT run. 

 
 

 
Figure 2-1: SWAT Components 
 
 
2.2 SWAT Run Modes 

SWAT has two primary modes of operation: 
• “SMART” mode, and 
•  “MONSTER” mode 
 
These two modes allow SWAT to produce the estimates identified in Section 1.1.  

  

Access
Database
(AUX8)

User Interface

Initial
WTPs

Modified 
WTPs & 

Selected Outputs

Decision Tree
Program

WTP Model

Inputs



1032078  November 2000 
3 

2.2.1 “SMART” SWAT 
Figure 2-2 is a flow diagram of the logic that “SMART” SWAT uses to process a 

single plant (composed of multiple (up to twelve) monthly process trains, or “plant-
months”).  “SMART” SWAT runs this algorithm to process each “VALID” plant in 
AUX8 to determine the technology level for each that leads to disinfection and DBP 
compliance.  Here, a “VALID” plant is a plant with at least one plant-month record that 
contains all the required inputs.  “Required inputs” are all the raw water quality, process 
train, and distribution system data required by the WTP Model.   

The logic presented in Figure 2-2 for “SMART” SWAT proceeds as follows: 
1. SWAT reads the monthly raw water quality and process train data for the 

unmodified, initial plant from the AUX8 database.  
 

2. SWAT calls upon the WTP model to generate treated water quality 
predictions for every month being processed.  
 

3. The monthly treated water quality predictions are aggregated spatially and 
temporally based upon the user-specified aggregation criteria.   
 

4. The results of this aggregation process are compared to the user-entered DBP 
Maximum Contaminant Levels (MCLs) to determine compliance.   
 

5. If any aggregated DBP prediction exceeds an MCL for this plant, “SMART” 
SWAT determines that the plant is out of compliance and moves the plant to 
the next applicable technology level in the decision tree. The term 
“applicable” is used here because certain technologies in the decision tree are 
skipped for plants with certain initial technologies (Section 2.3 discusses 
decision tree navigation in more detail).   
 

6. SWAT then incorporates the next technology in the decision tree into the 
process trains of each plant-month.  SWAT sets disinfectant doses to achieve 
user-entered disinfection criteria or disinfection benchmark levels, if possible, 
and then generates, aggregates, and compares treated water quality predictions 
to DBP MCLs to determine compliance for the plant at this technology level. 
 

7. This sequence continues until SWAT finds a technology level that yields 
compliance for this plant.  
 

8. SWAT sends outputs back to AUX8 for a plant once it finds the complying 
technology level and moves on to the next plant.  If compliance is not 
achieved at any technology level for a given plant, SWAT sends a non-
compliance flag (“99”) for that plant to AUX8 as the final technology level. 

 
 



1032078  November 2000 
4 

 
 
 
Figure 2-2:  “SMART” SWAT Logic Diagram 

 
2.2.2 “MONSTER” SWAT 

“MONSTER” SWAT operates differently than “SMART” SWAT.  “MONSTER” 
SWAT is less complex, but generates much more data.  “MONSTER” SWAT generates 
process train and treated water quality data for every plant for every month for every 
applicable technology level.  During a “MONSTER” SWAT run, technologies are 
implemented to achieve disinfection criteria, and DBP estimates are produced, but no 
compliance determinations are made.  The “MONSTER” SWAT run mode permits 
increased flexibility in output data analysis by the user.  This flexibility allows the user to 
analyze output beyond the finite number of compliance options available in “SMART” 
mode. 

 

Loads raw water, process train, and distribution system 
data for all monthly records of the WTP from database

Runs WTP Model for each initial plant-month 
of the WTP to predict treated water quality

Does
WTP comply?

Implements next level of process improvement, 
per decision tree order, for the WTP 

Sends output
to AUX8
database

Goes to
next
WTP

Yes

No

Runs WTP Model for each modified plant-month 
of the WTP to generate treated water predictions

Starts
with 1st

WTP

Last
WTP?

Yes

No

Ends



1032078 November 2000 
5 

2.3 Treatment Technology Decision Tree 
Figure 2-3 illustrates the process improvement decision tree used by SWAT to 

sequentially modify a plant’s treatment train.  While SWAT was programmed to use a 
“small systems” decision tree for plants with a design flow less than 0.2 MGD, none of 
the plants in AUX8 meet this criterion (the range of design flows of AUX8 plants is 5.0 
to 1450 MGD).  Thus, no further discussion of the small systems tree will be made 
beyond noting that the small systems tree is equivalent to that shown in Figure 2-3 except 
that all steps containing granular activated carbon were removed and steps containing 
ozone were made optional.  Table 2-1 provides a key to the decision tree step 
abbreviations used in Figure 2-3. 

Notes: 
1) Optional steps
2) With EC/ES
3) Not applicable for initial plants using precipitative softening

Figure 2-3: Treatment Technology Decision Tree 

With and
without

chloramines as
a secondary
disinfectant

Initial Plant

MF + NF50

2Move Cl2

EC/ES

3GAC10 3GAC20

3GAC10 + ClO2
3GAC10 + O3(raw)

2MF/UF

2ClO2

2O3 (raw) 2O3 (sed.)

Adjust Disinfection

3GAC10 + O3(sed.)

1TC

MF + NF100MF + NF75

1,2UV

1,3GAC10 + UV

3GAC20 + ClO2
3GAC20 + O3(raw) 3GAC20 + O3(sed.)1,3GAC20 + UV



1032078 November 2000 
6 

Table 2-1: Treatment Technology Decision Tree Steps – Abbreviations and Descriptions 
Abbreviation Description 
Initial Plant Unmodified Plant 
Adjust Dis. Adjust Disinfection 
EC/ES Enhanced Coagulation / Enhanced Softening 
TC Turbo Coagulation 
Move Cl2 Move Chlorine Point 
ClO2  Chlorine Dioxide (post-filter) 
UV UV Disinfection 
O3 (raw) Raw Water Ozone 
O3 (sed.) Settled Water Ozone 
MF/UF Microfiltration/Ultrafiltration 
GAC10 GAC (10-minute EBCT) 
GAC20 GAC (20-minute EBCT) 
GAC10 + ClO2 GAC10 with Chlorine Dioxide 
GAC10 + UV GAC10 with UV Disinfection 
GAC10 + O3(raw) GAC10 with Ozonation (raw water) 
GAC10 + O3(sed.) GAC10 with Ozonation (settled water) 
GAC20 + ClO2 GAC20 with Chlorine Dioxide 
GAC20 + UV GAC20 with UV Disinfection 
GAC20 + O3(raw) GAC20 with Raw Water Ozone 
GAC20 + O3(sed.) GAC20 with Settled Water Ozone 
MF + NF50 MF/UF with Split-stream (50% treated) Nanofiltration 
MF + NF75 MF/UF with Split-stream (75% treated) Nanofiltration 
MF + NF100 MF/UF with 100% treated by Nanofiltration 

There are several important points to be made regarding the decision tree: 
• The starting point is at the top of the tree, and the process improvement order

is from the top row to the bottom row and from left to right in any row.

• The tree was arranged in an attempt to reflect a progression from the least
costly technology to the most costly technology.

• Although only 23 steps are shown in Figure 2-3, the tree actually contains a
total of 44 steps.  This is because each of the last 21 technology levels shown,
starting with “EC/ES,” has a “with Chloramines” counterpart immediately
following it.  This is indicated by the side bar on Figure 2-3.  Here, “with
Chloramines” means the same technology, but with chloramines implemented
as the secondary disinfectant.

• As indicated by the notes in Figure 2-3, depending upon the characteristics of
a plant entering the decision tree, some technology steps may not be
applicable for that plant.  Table 2-2 contains a listing of the plant
characteristics that would exclude it from application of a given technology by
SWAT.

• “TC” (“Turbo Coagulation”) is a technology defined by increased TOC
removal through increased coagulant addition, but at a level higher than that
required by enhanced coagulation.  The default “Turbo Coagulation” TOC



1032078 November 2000 
7 

removal matrix is a 4x3 matrix whose % TOC removal entries represent 75th 
percentile ICR values (25% of WTPs in a given raw water TOC-alkalinity 
category achieved greater than or equal to the specified TOC removal).  These 
TOC removal criteria can be modified by the user.  Furthermore, as indicated 
in Figure 2-3, “Turbo Coagulation” is an optional step in the tree. 

• “UV” is ultraviolet disinfection.  To implement “UV” in a process train,
SWAT simply credits the train with the levels of inactivation specified by the
user in the interface for UV technology and adjusts the existing primary
disinfectant dosage(s) to provide any additional necessary CT credit.  No other
effects of UV are modeled.  The “UV” step, along with the “GAC10+UV”
and “GAC20+UV” steps, is also optional in SWAT.

Table 2-2: Characteristics of Plants that Skip a Given Decision Tree Step 
Decision Tree Step Plants to Skip that Step 
Initial Plant Χ None 
Adjust Disinfection Χ None 
EC/ES Χ None 
Turbo Coagulation Χ None 
Move Cl2 Χ Any plant with at least one month in which chloramines are 

used as the primary disinfectant 
Χ Any plant with an initial technology level ≥ ClO2 

ClO2 Χ Any plant with an initial technology level ≥ O3(raw), except 
for plants with initial technology equal to MF/UF 

UV Χ Any plant with an initial technology level of GAC10 or 
GAC20 

O3(raw) and O3(sed.) Χ Any plant with an initial technology level ≥ GAC10 
MF/UF Χ Any plant with an initial technology level ≥ MF+NF50 
GAC10 Χ Any plant with an initial technology level ≥ GAC20 

Χ Any plant with an initial technology involving ozone or 
chlorine dioxide 

Χ Any plant with precipitative softening 
GAC20 Χ Any plant with an initial technology level ≥ GAC10+ClO2 

Χ Any plant with an initial technology involving ozone or 
chlorine dioxide 

Χ Any plant with precipitative softening 
GAC10+ClO2 Χ Any plant with an initial technology level ≥ GAC20 

Χ Any plant with an initial technology involving ozone 
Χ Any plant with precipitative softening 

GAC10+UV Χ Any plant with an initial technology level ≥ GAC20, except 
plants with initial technology level equal to GAC10+ClO2 

Χ Any plant with an initial technology involving ozone 
Χ Any plant with precipitative softening 

GAC10+O3(raw) and 
GAC10+O3(sed.) 

Χ Any plant with an initial technology level ≥ GAC20+ClO2 
Χ Any plant with an initial technology equal to GAC20 
Χ Any plant with precipitative softening 

GAC20+ClO2 Χ Any plant with an initial technology level ≥ GAC20+UV 
Χ Any plant with an initial technology involving ozone 
Χ Any plant with precipitative softening 

Table Continued on next page 



1032078 November 2000 
8 

Table 2-2 (Continued): Characteristics of Plants that Skip a Given Decision Tree Step 
GAC20+UV Χ Any plant with an initial technology level ≥ GAC20+O3(raw) 

Χ Any plant with an initial technology involving ozone 
Χ Any plant with precipitative softening 

GAC20+O3(raw) and 
GAC20+O3(sed.) 

Χ Any plant with an initial technology level ≥ MF+NF50 
Χ Any plant with precipitative softening 

MF+NF50 Χ Any plant initially with precipitative softening for which 
membrane softening is predicted to not achieve similar 
hardness removal without at least 51% of the flow treated by 
nanofiltration.  

MF+NF50 Χ Any plant initially with precipitative softening for which 
membrane softening is predicted to not achieve similar 
hardness removal without at least 51% of the flow treated by 
nanofiltration.  

MF+NF75 Χ Any plant initially with precipitative softening for which 
membrane softening is predicted to not achieve similar 
hardness removal without at least 76% of the flow treated by 
nanofiltration.  

MF+NF100 Χ None 
Any “with chloramines” Step Χ Any plant initially with free chlorine as its secondary 

disinfectant that is not eligible for chloramine technologies 
due to user input selections. 

Any non-“with chloramines” Step 
beyond “Adjust Disinfection” 

Χ Any plant initially with chloramines as its secondary 
disinfectant. 

2.4 SWAT Inputs from User Interface 
The SWAT program requires multiple input parameters from the graphical user 

interface (GUI) to execute a run.  While all the required GUI inputs do have default 
settings, this section clarifies the significance of the GUI inputs and elucidates many of 
the inherent SWAT assumptions.  In the GUI, inputs are grouped onto different tabs, and 
the discussion below follows the order of these tabs.   

2.4.1 “General” Inputs Tab 
Figure 2-4 contains the “General” SWAT inputs tab.  This tab contains the 

following inputs: 
• Run Mode: As noted in Section 2.2, SWAT has two primary modes of

operation “MONSTER” and “SMART.”  There are five options shown
because there is a utility run mode called “Validation” along with three
variations of “SMART” mode.  The “Validation” run mode was created
primarily for use during calibration and validation of the WTP Model during
the SWAT development process.  This mode simply runs plant-months (ICR
months 7 through 18 only) with their initial process configuration through the
WTP Model and sends treated water quality predictions to AUX8.  The
different “SMART” run mode variations differ by level of output detail.  The
fastest mode, which does not report treated water quality or modified process
train data, predicts only the complying technology level for each plant.   The
other two “SMART” modes provide treated water quality and/or modified
process train data for the complying technology level for each monthly record
for each plant.



1032078 November 2000 
9 

Figure 2-4: SWAT User Interface “General” Inputs Tab 

• Flow Type: This input sets the type of flow assumed for process calculations
in all plants in a SWAT run.  The three flow options are flow at the time of
ICR sampling, average monthly flow for a given ICR period, and plant design
flow.  The main effect of changing this input is to change treatment process
detention times; however, SWAT does not change distribution system
detention times in response to changes in this input.

• Biofiltration On?:  This checkbox determines whether or not granular media
filters (conventional or GAC media) in process trains with upstream ozonation
will be eligible to achieve TOC removal through biofiltration.  “Eligible” is
used here because if a total chlorine residual or ozone residual greater than 0.1
mg/L is present in the filter influent, SWAT assumes that no TOC will be